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L Usifising (T GSC)to sofidify focal soiltechnology

130-7, Cheon-ri. Ihdong-myeon. Cheoin-gu. Yongin-city. Gyeonggi-do. Korea / +82-31-337-3701 / www.msdskorea.com

1. Client : SerimTotal Co., Ltd.
2. Product name : T-GSC

M GT-11-00204 SRS _

3. Request date and number * Japuary 03, 2011, No. 2012-03-01-001

4. Test Resulls

Items Results Test Standards

: o With reference o | —
State Solid (Powder) ar 20 T = "I'\|‘-;:_‘\
* KHMSC!

Flash Point{Closed Cup) No flash occurred under 110 T h:.;::j E:?m“?lmig”

| Autoignition Temperature | No spontaneous combustion under 500 T ASTM E659(1978) @ 2005
.\1?:!}'. Range >300 T KS M 1071-1 Z(‘H.'I?—
| pH 7.5 ~ B.5 # Sample : HO = 1 : 500 s Faianes b |

KS 1 IS0 10380 : 2005

Density 1.100 at 20 © KS M 0602 : 2005 |
With reference 10
Water Solubility Insolubl at 20 T
o ? SHEL= A KHMSCA
| JE | ==

" = Did not ignite. LRI 2
Burning Rate Test i os UN TDG Test N.1
# Hazard Criteria @ > 2.2 mm/s

Spontaneous Combustion : P ;
P Test No spontaneous combustion at 20 T UN TDG Test N.2

y : s No water reaclion hazard at 20 T o :
Water Contact Test . UN TDG Test N5
- Rate of gas emission = 0 L/kg-h

No self-reaction hazard
Pressure Vessel Test = No ngpuure of the 0.6 MPa disc of the vessel UN TDG Test E3

# orifice range = (0.6 ~ 9.0) mm

* KHMSCA : Korea Hazardous Materials Safety Control Act.

== UN TDG ! UN Recommendations on the Transport of Dangerous Goods - Tests and Criteria.

Neote : 1, These are the results tested with the sample provided by the above mentioned client.

2, This certificate cannot be used for advertisement, administrative litigation or lawsuit,

T&G Co.,Ltd

Head office | 970-109 Wolchul-dong, Buk-gu, Gwangju, Korea
Tel. +82. 10. 3644, 6000 Fax. +82. 62. 443, 6001
e-mail. t-gsc@hotmail.com / knsc@knsc.cokr
CEQ. Hyang Gyun- Shin
Copyright (©) T&G Co.,Ltd All Rights Reserved
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A gt CERTIFICATE

Test Report No. 2012-03-01-002
Moriginal Clreissued

130-7, Chean-ri, lhdong-myeon, Cheoin-gu, Yongin-city, Gyeonggi-do, Korea / +82-31-337-3701 / www.msdskorea.com

1. Client * SerimTotal Co., Lid,
2. Product name @ T-GSC #101
3. Request date and number : Janwary 03, 2011. No. 2012-03-01-002
4. Test Results
[ tems Results Test Standards
With reference to
Stat lid (P, 20T
tate Solid (Powder)  at 20 SRk
i |
| Flash Point{Closed Cup) No flash occurred under 110 T KS \1 550_3679 22004
| | Rapid equilibrium method
I |
Autoignition Temperature ; No under 500 T I ASTM EGH9(1878) : 2006
|
Melling Range | > 300 ¢ | KS M 1071-1 : 2007
| |
| With reference to
H 5~ 85 =s 0= 7
p 75 ~ 8.5 Sample | HO = 1 : 501 KS 1150 10390 : 2005
Density | 1.100 at20 ¢ KS M 0602 : 2005
With reference to
Water Solubility Insoluble at 20 C
by = KHMSCA
- Di ignite.
Burning Rate Test id ot ignite : s+ [N TDG Test N.1
# Hazard Criteria : > 2.2 mm/s
Sp ous Combision. |y eaq bustion at 20 T UN TDG Test N.2
Test apon at- 2l Iy 7 Lest .
4 . : No water reaction hazard =t 20 T ) .
Water Contact Test o UN TDG Test N5
- Rate of gas emission = 0 L/kgh
No self-reaction hazard
Pressure Vessel Test - No ngpiure of the 0.6 MPa disc of the vessal UN TDG Test E3
# orifice range = (0.6 ~ 9.0) mm

* KHMSCA : Korea Hazardous Materials Safety Control Act
«« UN TDG : UN Recommendations on the Transport of Dangerous Goods - Tests and Criteria.

Note I, These are the results tested with the sample provided by the above mentioned client.

2. This certificate cannot be used for advertisement, administrative litigation or lawsuit.
2012

Technical Manager :

January 05,
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x TEST REPORT

TEL (062)956-7071

FAX (062)956-7074

HHMHE 1 TAG-004067 H+ X:20109 128 29
o B A48T AR 20112 018 5%
oA F(FEA
e 4 BF ST HES 970-109
Al B A SR dE+HRLYUELEANE
AMEZE
Aggs BHY MRTE ADx| ! Ay
Cd m/kg | 23 EYQUTBHMAUIIE : 2009
Cu w/kg | : W7 EYLABHAIYIE : 2009
As ma/kg i 6.1 EYLAIHAU?IE : 2009
Hg m/kg : 0.2 EYLHIBAYZIE : 2009
Pb mo/kg ; %0 EYSHIPAHEIT : 2009
Celvi) ma/ko ; HECE EYSABWAIY?IE 1 2009
Zn m/ky : B0 EYLHIHAIHI|E : 2009
Ni mo/kg g 121 EUYSHDIAIHIIE : 2009
22 ma/ky : 12 EYLHIHAYE 2009
712 no/kg 5 HEUE EYLUTHAYIE : 2009
PCBs m/ka | ! YEUE | EYRLWUBHAEIIE 2009
Cn~ mo/kg i HEotd  EYQHITAIYIIE : 2009
lis m/ig i AWUE EUSHBIAYIIE 1 2009
b m/ig HEoE (EYLUBIAYEIE 2009
g m/ky | 1 EALHBEMHIIE 1 2009
off iz kg 0.1 EYLADHAIYIIE : 2009
3y m/kg 0.2 EUSUBHAIYIIE 2009
HRABEESL(TPH) /Ky ! 008 EALABTAIHIIE : 2009
Egg=201g m/kg | 13 EYQATIAIYIIE : 2009
HESZ2201FY m/kg 03 EYLEIVMYIIE 2009
LESEN malky ; TR  EYLABHAIYIIE : 2009
- LIS BI0| %] -
@;’f{yr%ﬂ- Kim [@‘,wf_quﬁw
AYH : ygs TEUYN : 014
Tel : 052-220-3125 E-mail : broad@kir.or.kr
20114 0184 058
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Utilizing (T.GSC) to solidify local soil technology

A GT-11-00204
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Related to the Compressive Strength

T&G Co.,Ltd

Head office | 970-109 Wolchul-dong, Buk-gu, Gwangju, Korea
Tel. +82, 10, 3644, 6000 Fax. +82., 62. 443, 6001
e-mail. t-gsci@hotmail.com [ knsc@knsc.co.la
CEQ. Hyang Gyun- Shin
Copyright € T&G Co.,Ltd All Rights Reserved
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3. AEAdHA &5 FAAME
4. NEY  nALE+ A HE (15%) + 2% 23l (T.GSC-1%)

5. Ag#a
A &5 29 | 7 A4 d o} Ay
AEAs MPa | 1-1 26.5 KS F 2405 : 2010
dERE MPa | 1-2 27.2 KS F 2405 : 2010
b 2 MPa | 1-3 24.4 KS F 2405 : 2010
____ﬁ]-‘i;}n_]u_q____

g9 Y4 2uz AWy |san aze A

M2 1, o] HHE At AN e YR W MR Jok AHE AR A9AFA B Y FEE 2T Gact
2ol A¥ME T AN 2R W 2P Fo R A ¢ Rl20, B E ol2lg S84 B

FRULYTRHZNEET L

FFAEAFAY © 500-460 4T ST WEF 970-21

ArHe e AT ¥ |062-973-1133

LS LER S8 LB G QP-20-01-05(0)

ANEdEA

CT15-054737

E HBEUAAN BEF FEES 970-109
SIZIYA 20151 053 12&
O A&z . 20158 053 122 ~ 20154 053 14
3. NE&EH 85 : Ex 2
4 NEH : §00% + AIHE 10% + T-GSC 1% + T-GSCH101 2%
5. NEgd
(1) SPS-KSCICO 001-2006 : 2013

HHHs
2

ogHy: T&GCo., Ltd
ox 4

0

FTAG-ANZZ-TO80- 1533

6. AEZ

1) & 232 -

. NEES s [ AEme [ aEza EEE

| P SE (24 + 2) T S50 £

| wa o 12 & it

|oazes ws o v BEi(24 £2) T BEHH &

L ) . SVRRH.__
2E:(4 £ 2) ¢ g=:{50 &

SR

| Wa (n 9.6 5) % AA.

leraareiave) BE:(24 £ 2) T (50 £

! we Wa (1) 10.5 E

HId) MEB 33| 5 @50%100 m,
M@ : 2015.05.12

-— 0 & H B —

AT Sl BT
I
e [0S0 z=5)) %}’(I\Q 3

ol e

HIZ 1, 0l @XM 2T HAS AE R ANEISE AMHS ABZH HU UBH U BEE 2S8TE BaUL
2 0] §8HE 28, ME, 80 ¥ ASREO2 ABE + OH, BE 0192 MRS SHUC

%‘%‘*EHEI%




e
=3

o=,
o
Gl

{

o

Seral No. of issue. 1 S0 01

KOREA INSTITUE OF CONSTRUCTION MATERIAILS

(The Team of Construction Test)

Add. : 1465-4 Sacho-Dong, Sacho-ku, Seoul, Korea

-0085-1

Raguestad by * M3I CO. LTD Sang. Gook. Kim/General Manager

Descrigtion : Sol-Cement

stabilization

Sampoied Lecation - 683, Wanori, Enyu-mayon, Chungju, Korea

Sampied Date. : 2001 . 3

13

Samgied by. © M31 CO. LTD Sang. Gook. Kim/General Manager

Testing 3 Head Permeabiit

v

M 5.1 CO.LTD Han-kyu, Kim/president

Test consequence

T
1 Seil natural dismasition tast(KS F 2301-'00, 2302-'97, 2303~2308-'00, 2309-'00, 2324~'086)

KOREA INSTITUE OF CONSTRUCTION MATERIAILS
(The Team of Construction Test)

Seral Ne. of issue. : SO 01-0085-2

Requested by. : MSI CO. LTD Sang. Gock, Kim/General Manager
Cescrotion - Sci-Cement statdization

Sampied Location . 683, Warnen, Eryu=-mayon, Chungiu, Korea
Samoied Date. 1 2001 . 3. 13

Samoiad by, : MSICO. LTD Sang, Gook. Kim/General Manager
Testing a Head Permeability. © M.5.1CO. LTD Han-kyu, Kim/president

Test consequence
——

2.cempaction 1est(KS F 2312-"96)

scecific gravity 2,876 Max size 19.0 mm pgrcg:gu;:::g Na 58.9 %
Nalural moisture 7 = : Percent oassing No a
SOt 2.9 % size at 60% a|l 0.42 mm 200 Sieve 28.1 %
= T
Liguid limit NP % size at 10% passing| 0.005 mm “T:;::Q?::sl‘:s:h M
i unifgimity coslliclant of "
B i 4 W0t emi
astic fimit N » confficient 84.0 parmeability 2.0 X107 cmisec
P ing N
Prasticity indax NP "'"&;’B?:::'Q ol Rt T — o

Grain Size Accumulation Curve

Ihoulh weight porcent(s)
8

0.0001

% Qteject Use Result Test

A nole. | The above is ihe testinglinspection) provided by the applicant, and the name of samgpla has been

submittag 2y tha

Quality control

apglicant.

sizelmm)

Conlination

Typa of cornpaction (2] ¥t Mmaximum 2224 grecm?
aptimum moisture contant 1.8 % ywd maximum 2.007 giem?
3.uncenlined and tensile (KS F 2314-'00, 2423-'98)
unconfined cempression s
2.2 kgtlem? tensile strength 0.7 kglfem®
strength
Rafarence © 95%ralative density of yd maximum 2.oorq;cm’ . remoisture content 10.8% a clasue

[ 7o take the responsibiiity of : jun ac CHoi, Tel ; 02)3415-3855 |

4 momth 4 day 2001

Signed : on

The director general of Korea
[nstitue of Construction Materials

year

L

% Obeject Use Result Tast © Quality control Caontinuation
A note. © The above is the lesting(inspection) provided by the applicant, and the name of sample has been

submitted by the applicant,

To take the responsibility of © jun oc CHol, Tel ; 02)3415-2855

4 momth 4 cay 2000 year

smneu?z G L -

The director general of Korea
Institue of Construction Materials
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¥ Utifizing (L.GSC) to sofidify locak soif technology

4 GT-11-00204

T&G Co.,Ltd

Head office | 970-109 Wolchul-dong, Buk-gu, Gwangju, Korea
TEL 82.62. 974. 1001 FAX 82.62. 367. 9500 E-mail t-gse@hotmail.com
Licensee number 409-86-06660 | 510-81-13923 CEO. Hyang Gyun- Shin
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4 7% (Name of Engineering) FAE7 & (Sampling Method)
i A
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LI 3ﬂ| ﬁ!ﬂ aik
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It $ G}:BJ

WM. B (Sample Specification)

ERARNN

kA /% (Condition/Package of Sample)
i

M E M (Test Date) YA E M (Reception Date)

2012, 12, 03, 2012.12.08 2012, 12,03
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NP K 3R
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Compressive strength of TGC(1.630H0) soil concrete cubes
SIRIM QAS SDN. BHD. Testing results report

Submitted by §
Manufacturer 1

SURE PHOENIX Engincering & Constructions SDN, BHD.
KILJIN Industry Co., LTD.

Baiua &80

g ah A HASARRMK (FAF)
# A B

Product + T.G5C(#101) soil concrete
Size of specimen ¢ 150 m > 150 m > 150 m
Testing date : 11,12, 2001
Referencestandard @ MS 26 : part2 : 1991
Method of test 1 Method of testing concrete
part2 ; method of testing hardened concrete
section three ; method for determination of the compressive conerete cubes
Specimen " Compressive Compressive
Rgrmm Doy Imn: (KN ) Stnngtﬁ (MN/m®) Ae
Wenk soil 1310 515 25 TDAYS
Weak soil 1640 92.6 4.0 14 DAYS
Weak soil 1620 114.5 5.0 18 DAYS
Good sall 1800 47.8 2.0 7 DAYS
Goodsoil 1970 2093 03 14 DAYS
Good il T [T eme | e | sbAYs
Normal soil 1670 102.0 6.0 7DAYS
Normalsol 2200 5390 240 | 14DAYS
Normal soil s | 7660 LY 28DAYVS
Average 14 | 671 I 40 7TDAYS |
Average 1937 2810 13.0 14 DAYS
Average 1994 496.0 2200 28 DAYS

SIRIM test result of T.GSCI101)s0il comerete cube graphic of soil concrete strength average &
contrasted ordinary concrete grade 20 cube strength

Ordinary Testing Result ‘
concrate 30 - . p "
Grade ‘
20 -~} —
15 e Lo
’F
10 | /
il /
'____...-—-f
o —F |
1- 8 ! 14 _ 28 45Days
| == =(Crad 20 ordmnary conerete
L === 7,5C(i101)soil concrete
Re : - The strength of T.GSC(1101)s0il concrete gradually increases from *Day 1' to *Day 28",

Y
e
o
;\I
of




Expressed by the number of days the average intensity of the curing [Er‘ ;

KOREA INSTITUE OF CONSTRUCTION MATERIAILS
[The Team of Construction Tast)
Ada. - 1465-4 Sacho-Dong, Sacho-ku, Seoul, Karea
Secal N ol msue. | 50 01-0085-1
Beguesied oy - M3 00 LTD Sang. Gook, ¥im/Ganatal Manager
Cescnotion ! Scd-Cameni stabikeation
Samceed Locansa - 883, Wanon, Enu—misyen, Crurgi, Komss
Senopa Dae - 2001 .3 1]
Samoed by,  MECO LTD Serg. Gook. KimiGeratal Mansger
Trbng n Heas Femdannty,  MS100. LTD Han-kyu, sXim/ooesident

| : « h-{ood Soil+ Ceaentt T,GEC Tes conseouence
. | Sod natural dssonibon teliKE F 2301 =00, 2302-'97, 2303-2308-"00, F300-'00, 232:-'98) e
1
/ B-Youal Conerete Beazte gty 2478 Max 520 190 mm p""f'n‘-;::“ o saa %
/ harural mogteg

3 . Fercant gassing Mo "
cibningnt 13 % fuze at 80% passing| 3.42 mm 200 "';vvul' 23 *
/ Lok benit NP % faize ar 10% cassing| 0.005 o | VT2 204 el 54

=cahon sysham

B urilaomity copllicint et | . . 3
Zrgatic il 5 - iy o 1 = IR
e .‘ coatficient i ety o L\ eI

Faicanl BALENG Mo

Paancit NP B4t s o
RALETy gy 10 Siave B4, " \\
/ Gvan See Accumulaton Curve

2

%

|
]

Fwmnuh gl percevdl R

vo-Soil+ Cenent

ea & B 8 5 B B 3

o
2
'
=
o
&
5

Wiltaect Usa Aot Tes! - Cuaity contral Conmmuyaa by

Ancte. - The above ol the teadegirssection) orovided by the accicant, end the namea of tamois fad been
submittaa oy 'me aceheant

[ To take the rascansibaity of : s oc CHes, Tal : 0213415-2355 |
4 moamih 4 day MOt e

Strength test under the same conditions (cement is the aggregate amount of 1%) 5070 7o, Gamen Do

The director general of Korea
[nstitue of Construction Materials




KOREA INSTITUE OF CONSTRUCTION MATERIAILS
{The Team of Construction Test)

Sorgl No. of Issue. 30 01-0085-2

Apguesied by MSIC0. LTD Sang. Gook. KimiGaneral Manage:
Cescrobon  Sodt=-Cemant sismihzation

Eammed Localion - 583, Wanci, Ene-mayon, Chungiu, #oisa
Samaisd Date. 12001 3, 13

Eamoad by, M5 CO. LTD Sang. Gock. Kim/General Manager

Tasnrg a Hepad Pemeabdity, * M.3,1 C0. LTD Han-¥yu, Kim/oregident 4

Tes! consecuen

———
2 zampactcn lesitkS F 2312-"58]
Tyoe ol coroAEnan (n] ¥ mAXmUm 2224 giam?
ST MO urs Contenl 10.8 =% il toal ol 2,007 gimmt

1 uncanfingd comotessian and tensile srangthlestiKg F 231400, 2423-'58)

wnconfined comoression

2.2 wglicm® tensile senGth

aemengin

(R

Falargnce | B5%ralative canply of yd maamum Z.ﬂd}?m'crﬂ . ramaisturg contént 10.8% 8 dasue

= {peect Uee Result Test @ Cuabty control Contnuatian

& nate. ¢ Tha abave is tha testinglinsoecton] crovided by the apoiicant, and the name ol sampls has baen

subimilied By (ne applcant,

Ti take ihe respenaiility of | jun o< CHos, Tal | 02]3415-8355 ]

4 maomih 4 g3y 2001 B
mnuc{ﬂ é,’_ﬂm.— 'ﬂ;ﬂ—"‘"" :

The director general of Korea
Institue of Construction Materials

CENTER O

80 1252 Bwimg ling - Dng B - Hin Ni

TRUNG TAM KHOA HOC VA CONG NGHE BIA KY THUAT
COTECHNICAL SCIENCE ANID TECHNOLOGY
PHONG THI NGHIEM CONG TRINH DUONG BO - LAS XD 298

Tul: 0437669302 Fax 0437664190  Email: Diskythuat @it gov.vn

AASHTO T¥890

KET QUA THI NGHIEM GIGUHAN CHAY, DEO - ATTERBERG LIMITS TEST

Cdng trink-Project:
HA khoan-Bore halc :
KH mébu-Sample Number:
Ty sh-Sample Depth (m) :
Ngiy TN-Date :
Gig han chiy-Liquid Limit Wy Gigi hyn déo-Plastic Limit Wy
36 26 16
430 276 419 H199 29
50.68 52.47 55.75 11.50 1164
4245 4333 45.04 10.61 10.78
2.2 22 219 746 762
40.06 433 46.9 283 284
283
120 -
i
§
@ eesfendaatads
2
< H 1
3 [ D EASRTE KIS IO R T B AR 8 o) NS TR ST IR = cafuadua o B
1
: 1
o H
1 0 00
56 16 Adp-Number of bumps (n)
KETQUA - RESULTS
Giici hgn ehuiy-Liquid Limit : W, 435
Giéi hgn déo-Plastic Limit : W 283
Chi s déo-Flasticity Index : Ip= 152
[Thi nghign-Tested by: Kiém tra-Checked by
WguyEn Minh Hién Chu Qube Diing
Quich Hodng Linh




TRUNG TAM KHOA HOC VA CONG NGHE DIA KY THUAT
CENTER OF GEOTECHNICAL SCIENCE AND TECHNOLOGY
PHONG THI NGHIEM CONG TRINH PUONG BO LAS-XD 298
Biachi : 1252 Pasimg: Lang - ng Ba - Ha Noi
Tel : (§4-4) 37669392/37664199, Email: Diskythuat@itst gov.vn

KET QUA THI NGHIEM DAM CHAT TIEU CHUAN
COMPACTION TEST
22TCN 33306 (I-A)
1.Cing trinh - Project :
2. Hang muc - llem
3. Ngudn ghe miu - Sample Souree ©
4. Ngay nhin miu - Date received :
. Nighy thi nghiém - Date tested ;

1.THI NGHIEM DAM- COMPACTION TEST :

VIEN KHOA HOC VA CONG NGHE GLAO THONG VAN TAL
PHONG THE NGHIEM CONG TRINI BUONG RO LAS XI-208
CENTER OF GEOTECHNICAL SCIENCE AND TECHNOLOGY
541252 Ennimg Ldng - Déing Da - Ha Noi
Tl 047669592 Fax 047664199 Email: Diakyshuardiitst.gov.vn

RIEU PHAN TICH THANI PILAN HAT - PARTICLE SIZE DISTRIBUTION CHART

Bia dibm Ly miu - Local take samples

Standard - AAHSTO Tég

L& Khoan-Bora hola N -
K higs mAu-Samgpte No
KIL riényg - Specilic Gravily : 268 (giem”)  HiChinh mgil khum Cm 05
Tég hep [Fhan lich sarg - Seves P i g 1 Lgrg Wi - Hydrometer (X
Combined Kidi lupng 88t ihi nghigm Wy | 10381ig) Khii e ¢ thi nghigm Wo e 50 () |
%Algts | duwn | %men | BT 1o o | ssaeam | posau | B | cppgr
g | B o | 29| "’ | | g | o | 9 ‘ Novene |0y g b
| " o | Cumulats | | Porcont
E gimhm WG::«T& o:;; NM:” m Tetdl m Time | Readrg | Ru= Ry [ o ﬁmnmn -
{mm) % mn | g s | s % mn | Ry U Hrem | K | e
000 | 10000 | 2500 | 000 | 000 | 000 | 10000 | |
1950 | 1000 | 150 | ooo | 000 | ooo | 10000 1m0 | a5 | 113 | 3030 | 0w
g 950 | 72 | 950 | 3s | 38 | am | %12 2| ma 25 146 | B3 | 00316
4750 | 6088 | 4715 | 5840 | AM | 802 | oo CET %5 18 | 2548 | 0024
g 2000 | 7607 | 200 | 16468 | 1591 | 2488 | 7507 15 280 25 122 | 2357 | 0019
0500 | S72 | 060 | 2102 | 2135 | 4628 | WAz N 60 | 25 1260 | 2184 | 0.0086
g | we | s | sn | sm | 5 | aaw 0 0 | 185 1310 | 1876 | 00062
£ o 4955 | 0300 | 2878 | 288 | 545 | 4559 20, 198 | 155 1w | et | oen
0150 | 4023 | 0150 | 5498 | 531 | se7 | 4023 10| 1an | 9 W | 91 | 000n
0075 | &85 | 005 | 3289 | 319 | B285 | 3705  |Nhtd- Temperature: o)
00440 | 2020 [Hb 8 & nhet - Viscssity: 0955 [mPas) [Hibu chich chil phii tin - Ro’ 40
E 0.0318 BW ooz oo oars 630428 20 am s 0478 500
0004 | 2548 100 f f i t UREEE -+
oz - e AN T 5
@ | oooes | 2184 | 2 | [ | 1A
§— Ilm 18\_?5 g B0 I . 142141~ Pt /
= 0@ | us | § g 1 Y L // !
S ooz | 9ae | L}
80 . - -
£ g M )
s ! =
€ [ 1] AT
g |
Dos] 000z 2w H !
o £ LM
D60=|  0.6551 |mm E . // il 1l
> | L L !
Co 0
0001 001 01 1 10 100
;’:mﬁ{; 1z Butng kinh hat - Particle size (mm)

C4 5arg - Grain size (mm)

0002 | 0005 I ﬂ.ﬂl’!l 0.30 | ﬂ.{zﬁl 2 | 475 | as | 18.00 i 500 |zrm | sn.nnl 100.00

56 1in dim-No.of blum 1 2 3 4 5
Khdi haymg Khude - Weight of mold 2 5130 5130 5130 5130 5130
I tich Khuin - Volume of mold cm’ 2122 2122 212 2122 2122
Khdi hrgng Khwsin + dat uot
Weight of wet soil + mold ¢ 9101 9595 9959 9963 9627
KLTT wét - Wet density of soil gem® 215 225 129 228 212
1L THI NGHIEM B0 AM -MOISTURE CONTENT TEST :
%6 hip - No. container - - - . -
Kb lirgmg By + 31 it
(Weight of wet soil + container 8 2846 3851 3357 366 2.5
Ehdi heomg hip + dit khd
Weight of dry =oil + comainer £ 0641 1507 300.2 2780 33
Khidi lirgmg: hp - Weight of container 2 0.0 0.4 0.0 0.0 0.0
B4 dim - Maisture cantent " 7.8 9.8 1.8 139 158
KLTT ki - Dry density of soil glom’ 2.00 205 208 2.00 1.83
250 Eve— -
et 1% 4m tdt nhdt - Optimum Moisture content
§ 220 T T T W = 115 (%)
AT 1 1 KLTT khas lém nhit - Maimum Dry Density
2 290 &— 3
= e famax = 207 (glem’)
2 im0 ~\ KET QUASAL KHI HIEL CHINHERESULT OF AFTEE TEST
3 1.80 + 1 1 PO R luveg ritng v, = 268 glom’®
E 04— 1 ! 1§ 4m tdt nhdt - Optimum Moisture content
€ wo= s e
180 v . "o,
e KLTT khi Iém nhdt - Maximum Dry Density
L P 5
60 7.0 B0 90 100 110 120 130 140 150 16.0 17.0 160 Yomax = 207 (gem’)
B fim -Moisture content (%)

9% Lot edrg tich uf - Combined parcant finer (%)

Ghi chir-Note : - Két quia chi ¢6 gia tri teén maw thir - The result is valid for tested sample only

Thil nghigm - Teatad by :
Bii Vin Tuiin

Kim tra = Checked by:
Nguyén Minh Hién

1na | 1730 | 3705 | 4555 ‘ 4842 | 7507 | 2058 | w2 ‘ a8 I 100.00 ||M.ﬂﬂ

100,00 | 100.00

Thi nghigm: V0 Kim Tra My

Cperatar Tréin Thi Hao

Kidmtra Chu Oudie Diing

Chacked




TOBAPHIIECTBO C OTPAHHYEHHOJ OTBETCTBEHHOCTBIO HTEG
(IABOPATOPHSA JOPOKHO-CTPOUTE/IBHBIX H FOPIOYE-CMA30YHBIX
MATEPHA/IOB»

POTOKOI & Ursifizing (T GSC) to sofidify focal soif tachnology

HCNBITAHHA KHPIHYA 1 KAMAA KCPAMHYMECKOT0 T

Jata nocrymienns Ha nensrranne: 26 mons 2012 roa A GT-11-00204

Jara wenwrramna: 30 mwons 2012 roga

Haumenosanne npeanpusTus-mroroputeasn: TOO «basa Servisy , Ne 3 napus

HopmarusHeiii mokymenT Ba npoaykuuio: [OCT 530-2007, [OCT 8462-85

Bua wenniTanmii: nposepka COOTBETCTBHA NAPAMETPOB KHPIHYA H KAMHS KEPAMHYECKOro
tpeGoanusm [OCT 530-2007, FOCT 8462-85

Yeaosus NpH NPoBEAEHHHE HCNBITAHMI: TeMnepaTypa Bosuyxa- 23°C; gasncane 740 mm pr.cT.;

BIAMHOCTH BO3OyXa 63%

PesyabTarhl IPOBEIeRNBIX HCNBITAHNI npHBeaeHbl B Tabamue Ne 1

Tabmna Ne 1
Ne | Hammenosanue noxazareneii Hopmarusneii | Hopma no HJI | ®axviaeckne | CooTneTcTBHE,
n/n JOKYMEHNT NOKAMTEIH OTEJI0HEHHE
1 2 3 4 5 6
1 | KonuuecTro HenbiTyeMbix T'OCT 530-2007, 10 (wn 10 +
obpasos, Wryk nyskr 6,5 NapHBIX
NOJORHHOK)
2 | Pasmepi, Mm T'OCT 530-2007,
10 jUiHHe nyrxT 4.2.1, 250(+4) 247 COOTR.
N0 LIHpHHE nynkt 4.2.4 120(£3) 118 COOTE.
o TOMMHHE 65(£2) 65 COOTR,
3 | Bononoraowenne, % I'OCT 530-2007, He menee 6 9,05 COOTB.
nynr 5.3.4
4 | MoposoctoiikoeTh I'OCT 530-2007, i -
NYHKT 5.3.5
5 | Hammune uasectronbix roCT 530-2007, - 3 -
BicmoMeHHii IYHKT 5.2.2
6 | Cpeansa naorhocts, kr /v’ IoCT 530-2007, Ce. 1400 1873 COOTB.
nyHKT 5.3.1
7 | Npenen npounoctd npu exarun | FOCT 530-2007, 10,0(100) 10,7(107) COOTB.
MITa{ kre fem?) nyHkT 5.3.3
Pe it paAcHpocmp A MONBKD Ha 0fpazus, nodeey ucns

Zarmouenne: B cootsercreun ¢ Tpebopanuami FOCT 530-2007 «Kupnn u kaMeHs KePAMEYECKHI.
OfmHe TEXHHYECKHE YCIOBHS) Mapka [0 IPOYHOCTH MOIHOTENOrD KHPIHYa JUIH HECYIIHX CTeH —
M125, nns camonecymux cred - M100.
Pe3y/IbTaThl HCIBITAHAA TIOKA3AIH, HCIBITAE
I'OCT 530-2007 mynkram 6.5.,4.2.1., 4.2.4

5 KHPITHHEH COOTBETCTRYIOT TPeDOBAHMAM

Jupexrop

TOO eflaboparopus JIC u 'CM» K. K. AxmaGaes

T&G Co.,Ltd

Head office | 970-109 Wolchul-dong, Buk-gu, Gwangju, Korea
TEL 82.62. 974. 1001 FAX 82.62. 367. 9500 E-mail t-gsc@hotmail.com
Licensee number 409-86-06660 | 510-81-13923 CEQ. Hyang Gyun- Shin

Huxenep-nabopanr

TOO «JlaGoparopust JIC n 'CM» . P. [lepuebaes

AN




TEST REPORT TEST REPORT

Reissuance (A1) | NO s CT15-033417

1. No @ CT15-033417
Date : 2Q1£.06.15 |

2. Client :
O Name © T&G Co., Ltd Test Results
O Address : Gyeongai Province. Bundang-gu. Seongnam-si, 226-1648 tancheonsangno (Sigma 2
Officetel, Gumi-dong) | T ST T T E——
O Date of Receipt : 2015.03.16 | tems i ; Criteria | |0 e
O TESTING PERIOD :  2015.03.16 ~ 2015.04.17 ) o2 8
3. Use of Report : For customer submission
Total heat released (MJ/
4. Test Sample : Flame retardant material that was recycled Styrofoam ) 0.3 0.3 0.4 |=< B M/
5. Method : | |
(1) KS F 2271:2008 (2) KS F 1SD 5650-1:2008 Heat T o ; , < 6 ?;:ag %S(_)
1elease | -1
Yist HRR auer_ 200 kW/m? (s) il | seconds 2008
Crack, hole or melting |
through the specimen No : No No No
(Yes/No) ' !
Gas — .
o Time to incapability of . B | =8 KS F 2271
mi‘;:lw moving {min : s) 18368 | "W ‘ minutes | @ 2006
|

# suitanle for fire retardant material criteria of Ministry of Construction and
Transportation, Notification No.: 2012-624

# Description of specimen

Recycle Expanded Polystyrens, Flame retardants

i i _ |Tested By ~ [rechnical 'I.ianager _
Affirmation
- Name @ Cho I_I_yeok Hwan /4 Name @ KYEANG OAN MIN 2 |

Cur rocort opely enly to the slandercs or procedures idenlilied and {0 1ha samplais) tested unless othermize spocilied. Tha test resulte are not
indicalive ol representative of the qualities of 1he qwlities o1 the fot from which the sample was taken oc of apparently identical ar similar

(products.

2015.04.17 g
Korea Conformity Laboratories President Song Jae BinJ"'B?" "'7

holvess R S '..II'“’dnmat?' ro 208beon-gi |, Buk-gu, Gwangju. Korea 82-62-973-1133
1 and Jeju Branch B2-62-973-1133

Result Inquiry : Gwangju, Jean

P- =
: 20_0] 0?) oF &1 0P-20-N1-0A(3)

S
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TEST REPORT TEST REPORT

NO : CT15-033417 = & G
Specimen and test condition TOM _ — —
| tems Heat release test i —TES...
Thickness (mm) TEST1:| 371 | TesT2: | 36.0 | TEsTa: | m2 i
Neight (g} TEST 1 : | 185.7 | TEST 2 : | 141.6 | TEST 3 = | 147.6

Density ?;gm}s“e“““e“ TEST 1 : | 309.9 | TEST 2 : | 376.7 | TEST3 : | 307.4

Density of the core
material (kg/m)
Exposed face of the

Toral heat released (M1jm?)
° o °
e B E BB &RE

Both sides are identical

_ soecimen :
External heat flux (kW/ 50
m') | Time {5} |
Flow rate of the exhaust a | - —_— — — §
systen (m/s) !__ i ~ |
Test duration (min) | 5 _ua
- e ! — Eoss
Number of test specimens 3 | 2 o3
T =3
Preparation environment Temp. (23 = 2) T. RH. (50 + 5) % (150 554) 5"::
. o
C-factor .
("7 - g7 -K'"?) 0.038 279 5 0.15
B s S| = Q1
.g oos
]
...-_-__' L ¥ Tima(s)
= — - =
0.45
= D43
";‘0.35
‘; 03
%o.:s
@ 02
- E 0.15
| tems Gas toxicity test 2o
_— _— — il
Test duration (min) 15 2 °'°§ i
Mouse ICR group female |
~ Average weight of the S Time () '
nouse(g) D19 @18 - A P o ]

S 410P-20-01-06(3) S40P-20-01-06(3)

\_//‘ \




r v o .;.J.‘..-[ e way o Irust
NO © CT15-033417 NO » GT15-033417
Gas toxicity test result _ _ Test Mo : Mo. 1 . o - -
No Stock Sex Average weight (g) to incapability of Tine (s) B°"E.(tf;“"' Gaﬁ.(l;’)'“"' Mo. of mice in;‘;‘;i‘ﬂw
No. 1 IGA Fenale 19 ] Bminsss | 0.0 241 3.5 i  Bmindss
T | i
No. 2 ICR Fenale 19 | Mainlls | 60.0 27.8 85.7 w 14 min 55 s
120.0 28 1 101.2 W 13 min 13 5
180.0 30.1 10,7 W 14 min 59 s
240.0 30.6 150.5 ] 14 min 46 s
<Gas temperature> ) 300.0 30.8 177.3 V6 14 min 58 s
¢ Standard Temp.  Measured Temp. Temp. deviation 360.0 20.9 198.3 w {5 min 00 s
Time (s} . P . S e
= (c) (Ba ue 15 min 00 s
0.0 .0 2.6 2.6 Average 14 min 35 s
60.0 70.0 71.6 1.6 Standard deviatior 00 min 39 s
120.0 85.0 85.8 0.8 Test result 13 min 56 s
180.0 100.0 9.7 5.3 .
240.0 140.0 142.9 2.0 SRR
— 200 —— Testing box
300.0 170.0 176.1 6.1 ) e
: ¥ 150
360.0 15,0 202.4 7.4 5
o
g 100 ]
g
<Gas temperature graph> = 5o ]
20 AR t> (1] T T T T T LI e o e T T T T T T T T T
"' 0 30 60 90 120 150 180 210 240 270 300 330 360
Testing bex temp.
E 150 4 sty Time ()
E Soi S M08 R LS OO A0 IR | 11— 11
5 7 L OV RV AL 1) [0 TN T O T
g &0 000 O S ) G RN 00 WU MORRUCORAAD 001 O
F spd 250 BN (I TR WIS T
g 4 L L0 TR E T T Y 11 il 1 1 I [N |
=3 JANCER0R RBP4 € WAL UOA A COF1 LOMBCONEI ) (MR |
[/ b AT R 5.5, D S AR S S L AR R R TSI LR e 5 I 2 U000 0L 10 I R0 A A0 UM OOMA0 R0 000 MDA | WORB ey | |
0 30 &0 % 120 150 180 210 240 270 300 330 360 1 WL L AR R T I I T
Timie (s} 6 1 2 3 4 5 6 7 & 9 10 11 12 13 1a 15
Time (min)
2 A10P-20-01-06(3)
SEAIOP-20-01-06(3)

/_——\—1—_




TEST

REPORT

NO : CT15-033417
Tesl No : No. 2
Time (s} Boxmt:e}mp. Gas{.::e)m' No. of mice incTainr;EE)itiOity
0.0 2.4 29.6 [T T lamin2ds
60.0 27.3 g7.2 4 15 min 00 s
120.0 28.9 108.5 M 14 min 48 s
180.0 28.5 7. M4 14 min 47 s
240.0 0.0 159.9 5] 14 min 50 s
300.0 30.0 190.8 3] 14 min 38 s
360.0 30.0 217.2 W7 14 min 48 s
3] 13 min 36 s
Aver age 14 min 36 s
Standard deviatior 00 min 25 g
Test result 14 min 11 s
250

| ——Standard temp. |

o 200 Testing hax /,_,—/'::'__.--F"
= temp, | T —

@ 150 //_:',-

2 i

4

3 100

E

2

wn
(=}

™ T T T T T

90 120 150 180 210 240 270 300 330 360

o
_—
=
z

Time (s}

1 VT TOTR T AT | I I
7 BIIIIHI UL 1 L1 T 111 T T LTI T RN T

= S UMM 0 T W0 R | Y 1 I 1
% LT TR THTTE A TR A (1 O A T % I
§4 j [T L [ 1 T R T (VTR I
=3 JUIlIIIIlllll'Iﬂlllﬂllllllhllllllllll] 1118 A LIl ppl o1l W
(N 111 T O T 1 T T T
S I W 1] ]

0 1 2 3 4 5 ] T 8 9 0 11 12 13 14 15

Time {min)
—E N D—=

SFAIOP-20-01-06(3)

_,/
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NSC | TS G el 43 SY.UYA. V00T, (s 0320708

AT

— [P TR e
L

TARMLEALN | Tam i

/’




T&G Co.,Ltd with You!

el

Head office | 970-109 Wolchul-dong, Buk-gu, Gwangju, Korea
TEL +82.10. 3644. 6000 FAX +82.62. 443. 6001
E-mail t-gsc@hotmail.com / knsc@knsc.co.kr
CEO. Hyang Gyun- Shin
Copyright (© T&G Co.,Ltd All Rights Reserved

#T=G  T&G Co.,Ltd
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